
 
 
 
 
 
Environmental Engineering and Management Journal                                                               February 2019, Vol.18, No. 2, 513-522 

http://www.eemj.icpm.tuiasi.ro/; http://www.eemj.eu 
 

 

 

 
 

 
 
 

“Gheorghe Asachi” Technical University of Iasi, Romania 
 

 

 

 

ENVIRONMENTAL PERFORMANCE EVALUATION 

OF A DRINKING WATER TREATMENT PLANT: 

A LIFE CYCLE ASSESSMENT PERSPECTIVE 

 
George Bârjoveanu1, Carmen Teodosiu1*, Andreea-Florina Gîlcă1, 

Ioana Roman1,2, Silvia Fiore3* 

 
1 „Gheorghe Asachi” Technical University of Iasi, Department of Environmental Engineering and Management, 

73 Prof. Dimitrie Mangeron Bd., 700050 Iasi, Romania 
2SC Apavital SA Iasi, 10 M. Costachescu Street, 700495, Iasi, Romania 

3Department of Environment, Land and Infrastructures Engineering (DIATI), Politecnico di Torino, 
Corso Duca degli Abruzzi 24, 10129 Torino, Italy 

 

 
Abstract 
 
Drinking water treatment aims to avoid or minimize some risks to human health and to provide adequate water quality by removing 
physical, chemical and biological contaminants. However, treatment processes require increasing efforts in terms of technology, 
chemicals and energy inputs, which generate increased secondary environmental impacts and added water production costs. The 
objective of this study is to evaluate the drinking water treatment plant (DWTP) in Iasi City (Romania) by life cycle assessment (LCA) 
and to identify and characterize its environmental impacts. Iasi DWTP involves the following scheme: pre-oxidation (chlorine dioxide), 
coagulation/flocculation, sedimentation, pH correction (calcium hydroxide), rapid sand filtration, granular activated carbon filtration 
and disinfection (chlorine gas). LCA was performed according to the ISO 14040 standard with the support of SimaPro 8.3. software 
and Eco-invent 3.3 data base. Life cycle impact assessment has been performed with Recipe 1.13. Midpoint method. The life cycle 
inventory included the construction and operational phases. The novelty of this study was to define two additional functional units 
related to removing contaminants besides the traditional 1 m3 of treated water. The main contributors to impact in most categories 
were: the electricity consumption (25 – 95% depending on impact category) and the ferric chloride used in coagulation/flocculation 
(35 – 100%, depending on impact category). Life cycle impact assessment showed that the lower the pollutant concentration, the 
higher the specific environmental impacts will be, which prompts for further detailed analysis of water treatment plant 
environmental performance in at least two directions: removal of emerging contaminants (present in very low concentrations) and 
a more detailed analysis on the individual performance of each treatment stage. 
 
Keywords: drinking water, environmental impacts, life cycle assessment, operation 
 
Received: November, 2018; Revised final: December, 2018; Accepted: February, 2018; Published in final edited form: February, 2019 
 

 
1. Introduction 

 
Water resources are essential for humans and 

ecosystems, but due to problems such as climate 
change, industrialization, inadequate storage or 
insufficient wastewater treatment before discharge, 
qualitative improvements through water treatment 

                                                           
*Author to whom all correspondence should be addressed: e-mail: cteo@tuiasi.ro; silvia.fiore@polito.it 

processes are required to avoid human health risks and 
to provide sufficient and good water quality for 
drinking, industrial purposes and other economic 
activities by removing various contaminants (Garfí et 
al., 2016; Prouty and Zhang, 2016). Consequently, 
increasing efforts in terms of technology, chemical and 
energy inputs are required to meet water quality 



 
Bârjoveanu et al./Environmental Engineering and Management Journal 18 (2019), 2, 513-522 

 

 514

standards, thus increasing the environmental impacts 
and water production costs. The complex dynamics in 
water production sector require adequate performance 
evaluation of drinking water treatment plants (DWTP) 
to understand and quantify the environmental impacts 
that arise from water treatment processes and to find 
alternatives for costs minimization (WHO, 2011).  

Life cycle assessment (LCA) has been used 
increasingly in the last decade as an instrument for 
environmental performance evaluation in the water 
sector because it provides a standardized platform to 
analyze treatment processes through an input-output 
approach and subsequently to identify and quantify 
associated environmental impacts (Lemos et al., 2013; 
Loubet et al., 2016b). This systemic approach to 
environmental analysis provides proven advantages 
such as: a high degree of objectivity, the realization of 
complex environmental profiles and the possibility to 
create and investigate scenarios related to the 
environmental performance of water production 
systems and facilities (Mery et al., 2014; Teodosiu et 
al., 2012). In the water sector, LCA has been used for 
applications like: evaluations in the whole water use 
cycle (Barjoveanu et al., 2014; Loubet et al., 2014), 
and for environmental performances assessment of 
water and wastewater treatment technologies 
(Corominas et al., 2013). A widely used approach is to 
use LCA to compare the environmental impacts of 
various water/wastewater treatment processes (usually 
advanced vs. conventional), technologies and 
development scenarios, multi-criteria assessment on 
issues like: costs (Capitanescu et al., 2016; Loubet et 
al., 2016a) and energy (Vakilifard et al., 2018). 
Besides comparison, LCA is also used to analyse other 
relevant aspects for water production like distribution 
systems (Hajibabei et al., 2018; Piralta et al., 2012; 
Sanjuan-Delmás et al., 2015;), alternative sources 
(Godskesen et al., 2013; Lundie et al., 2004). 
Sometimes, LCA studies approach whole water 
services systems (Barjoveanu et al., 2014; Lemos et 
al., 2013; Zappone et al., 2014) and in these situations 
the analysis focuses on identifying, describing and 
comparing impacts of various stages in the water use 
cycle: water production, distribution, wastewater 
collection, wastewater treatment (Garfí et al., 2016; 
Loubet et al., 2016b). 

In most cases, LCA studies considered the 
operational phase of water production stages, and only 
few considered the construction and decommissioning 
phases of water production facilities (Friedrich and 
Buckley, 2002; Igos et al., 2014). The most used 
functional unit is water production volume (usually 1 
m3) and  most of these studies focus on process or 
technology performance from an environmental and 
sometimes economic point of view (e.g. Barrios et al., 
2008; Jeswani et al., 2015). In terms of environmental 
impacts, most LCA analyses identified electricity 
consumption and subsequent carbon emissions 
(Amores et al., 2013; Barjoveanu et al., 2014), and 
chemicals consumption (Lemos et al., 2013; Mery et 
al., 2014) as the most important impact generators in 
the water production sector. However, it should be 

noted that LCA studies on water treatment differ 
greatly at aspects such as: study planning, system 
limits, included/excluded processes, impact 
definitions and interpretation which make 
comparisons between these research efforts really 
difficult. With very few exceptions, the vast majority 
of LCA studies in this field focus their objectives on 
the main product, the treated water (hence the most 
usual functional unit of 1 m3 of treated water) and do 
not necessarily consider other important parameters 
related to the operational performance of the water 
treatment plant, like raw water quality, contaminant 
removal efficiency etc.  

In view of the aspects presented above, the 
objective of this study is to evaluate through LCA the 
environmental performance of Iasi DWTP.  Iasi City is 
the most developed urban centre in North-Eastern 
Romania with a population in its metropolitan area of 
more than 475,000 inhabitants. Besides its aim of 
identifying and quantifying Iasi DWTP’s 
environmental impacts, this study brings an original 
perspective in LCA studies on water treatment plants by 
defining a new functional unit (FU). Our approach is 
focused especially on the operational performance of 
the plant and considers raw water quality in the FU 
definition. This perspective is investigated by testing 
two new indicators (kg of suspended solids removed / 
year and kg of organic matter expresses as TOC 
removed / year) against the traditional FU (1 m3 of 
treated water). 
 
2. Methodology 
 
2.1. Iasi drinking water treatment plant 
 

Iasi city has a complex water services system 
which comprises two water sources: a groundwater 
source in Timisesti, which is about 120 km away and 
a newer one which uses surface water from the River 
Prut (through Chirita Lake). Iasi DWTP has a 
treatment capacity between 0.6 and 1.15 m3/s, which 
corresponds to a treated water output ranging from 
2,150 up to 4,100 m3/h, which is subsequently 
distributed to a population of approximately 105,000 
people. The treated water in this plant meets the 
quality standards imposed by the European Council 
Drinking Water Directive 98/83/EC (EC Directive, 
1998). In Table 1 a selection of water quality data and 
water flows is presented for 2015, the year for which 
this study was carried out. One may notice the high 
variability of raw water quality from Prut river, due 
mainly to its largest drainage basin in Eastern 
Romania.  

The drinking water treatment process involves 
the following stages (see Fig. 1): pre-oxidation (with 
chlorine dioxide), pH-adjustment (with HCl), 
coagulation/flocculation with ferric chloride (or 
polyacrylamide and powdered activated carbon), 
followed by sedimentation, pH correction with 
calcium hydroxide, rapid sand filtration, granular 
activated carbon filtration (GAC) and final 
disinfection with chlorine gas. 



 
Environmental performance evaluation of a drinking water treatment plant: A life cycle assessment perspective  

 

 515

 
Table 1. Physical-chemical properties of raw and treated water at Iasi DWTP in 2015 

 
No Indicator Unit Average value Max value Min value Average value Max. value Min. value

   RAW WATER TREATED WATER 
1 Water volume (total 2015) m3 13,551,832 13,365,175 
2 Water volume m3/month 1,129,319 1,484,110 896,747 1,113,765 1,482,363 895,088 
3 Turbidity NTU 7.35 43.4 1.7 0.21 0.3 0.2 
4 pH U pH 8.26 8.4 8.1 7.73 7.9 7.5 
5 Conductivity μS/cm 636.88 705.0 492.5 648.75 717.5 510.0 
6 Solid Residue mg/L 293.25 399.5 30.0 311.68 388.0 143.5 
7 Total suspended solids mg/L 53.33 212.5 6.5 0.00 0.0 0.0 

8 Alcalinity 
ml HCl 

0,1N 
3.40 4.0 2.8 3.20 3.8 2.6 

9 Total hardness ˚Ge 10.24 12.8 7.8 9.98 12.8 7.3 
10 Temporary hardness ˚Ge 10.16 11.2 8.4 9.50 10.6 5.9 
11 Permanent Hardness ˚Ge 1.40 1.9 0.9 1.96 2.5 1.2 
12 Bicarbonates mg/L 210.80 277.9 169.1 198.32 261.7 158.6 
13 Chloride mg/L 37.02 39.5 35.0 43.59 45.5 40.0 

14 Oxidability 
mg/L 

KMnO4 
11.86 12.9 7.3 8.33 9.4 7.1 

15 TOC mg/L 9.17 14.0 5.4 5.92 8.7 2.6 
16 Calcium mg/L 52.87 64.8 42.5 51.30 67.5 39.3 
17 Magnesium mg/L 17.18 19.9 13.6 17.00 19.9 12.6 
18 Sulphates mg/L 148.53 637.8 60.4 92.92 141.5 50.5 
19 Nitrates mg/L 2.59 4.4 1.3 2.45 3.9 1.3 
20 Nitrites mg/L 0.24 2.7 0.0 0.21 2.4 0.0 
21 Ammonia mg/L 0.10 0.4 0.0 0.01 0.0 0.0 

 

 

 

 
Fig. 1. Iasi DWTP process flow 

 



 
Bârjoveanu et al./Environmental Engineering and Management Journal 18 (2019), 2, 513-522 

 

 516

 
2.2. LCA methodology 

 

Life cycle assessment is a structured and 
standardized method, which quantifies all “inputs” as 
the consumed resources and “outputs” as released 
emissions and wastes, respectively. It furthermore 
describes and quantifies impacts against the 
environment and human health as well as resources 
depletion associated with the entire life cycle of any 
services or products (ISO 14040, 2006). Through 
LCA, the entire drinking water system can be analysed 
in order to obtain a complex profile of environmental 
impacts which can be evaluated in various impact 
categories. According to the ISO standards, an LCA 
consists of four phases as: Goal and scope definition; 
Life cycle inventory analysis (LCI); Life cycle impact 
assessment (LCIA) and Interpretation of results (ISO 
14040, 2006). This structure of activities has been 
used in this study and is presented below. 
 

2.3. System boundaries and functional units 
 

The functional unit represents a quantitative 
measure of object submitted to a life cycle assessment 
and it is defined in relation to the object’s function, 
hence its name. Traditionally, most of the studies 
concerning water-related systems (Barjoveanu et al., 
2014; Ortíz Rodriguez et al., 2016) define their 
functional unit as a volume of water (treated, 
distributed, collected etc.) in combination with the 
system limits and the study objectives, as this 
approach defines exactly the product itself (water) and 
enables comparison of various processes or life cycle 
stages. It furthermore facilitates the analysis of water 
treatment plant environmental performance compared 
to its output. In this study, one cubic meter of treated 
water was considered as the reference case functional 
unit. Another option for functional unit could have 
been the “volume per capita” of population served, but 
this could not be implemented in our case due to data 
inconsistencies related to the complexity of Iasi water 
system. 

Beside one cubic meter of delivered water, we 
approached the functional unit definition from a new 
perspective, which focused specifically on the 
environmental performance of  Iasi  DWTP.  Because  
the purpose of any plant is to remove contaminants 
from raw water, it is useful to define a functional unit 
related directly to this objective, such as a unit of 
removed contaminant. Thus, our analysis also 
considers two other functional units that try to link 
plant operation to its environmental impacts: 1 kg of 
suspended solids removed and 1 kg of organic matter 
(expressed as TOC) removed from the raw water. This 
approach has been tested only in a few studies. Amini 
et al. (2015) considered the importance of  water 
quality in the functional unit definition (total yearly 
water volume treated to a certain quality). Bonton et al 
(2012) also mentioned this issue and considered 4 
usual   quality   indicators   in   the   definition  of   the  
 

functional unit (1 m3 treated water), but did not 
mention how exactly this was performed.  

In our study, the system limits included the 
processes presented in Fig. 1 and do not account for 
the pumping of raw water from Prut river or Chirita 
lake to the DWTP, and of treated water in the 
distribution system, although the pumping stations are 
located in the same area of the treatment plant. 

This study considers the construction and 
operational phases of Iasi DWTP life cycle, while the 
decommissioning phase is excluded due to lack of 
data. Most of the life cycle assessment studies of 
various water systems usually focus on the operational 
phase and only few references involved the 
construction of water treatment plants (Bonton et al., 
2012; Igos et al., 2014).  
 

2.4. Life cycle inventory & data collection 
 

The life cycle inventory considers two phases 
of Iasi DWTP: 
 The construction phase, which includes: land 

occupation, building materials relativized to the 
functional unit by considering a service life of 40 years 
for the whole treatment plant;  
 The operational phase considers the material 

and energy inputs and waste outputs. Also, the 
transport processes of materials and chemicals used 
for in the operational phase are included in the 
inventory. These were calculated considering the 
location of each material supplier. 
The inventory entries presented in Table 2 were 
modeled with the support of SimaPro software 
considering predefined unit processes sourced from 
Ecoinvent 3.3. data base.  
 
2.5. Life cycle impact assessment 
 

Life cycle impact assessment was performed 
with Recipe 1.13 midpoint method, which considers 
the impact categories presented in Table 3, together 
with their corresponding normalization values. The 
ReCiPe 1.13 method was favoured compared to other 
LCIA methods because it includes characterization 
factors for more pollutant species and some of its 
impact characterization models are updated as 
compared to older LCIA models. 

 
3. Results and discussion 

 
3.1. Iasi DWTP environmental profiles 

 
The life cycle impact assessment of Iasi DWTP 

was performed using the ReCiPe 1.13 midpoint 
method, which enabled the generation of complex 
environmental profiles presented and discussed in this 
section. The general environmental profile was issued 
in the characterization step of life cycle impact 
assessment (Fig. 2) and it shows the impact of one 
cubic meter of treated water. 

 
 



 
Environmental performance evaluation of a drinking water treatment plant: A life cycle assessment perspective  

 

 517

 
Table 2. Iasi DWTP inventory data 

 

No 
Inventory input / 

Ecoinvent process 
Unit Comments Data sources Total / m3 treated 

/ kg TOC 
removed 

/ kg SS 
removed 

Construction 

1 

Land occupation /  
Occupation, 

heterogeneous, 
agricultural 

m2  Measured 51,780.74 9.685E-05 0.0290 0.0019 

2 

Concrete / Concrete, 
normal {RoW}| 

unreinforced concrete 
production, | Alloc Def, U 

m3 
40 years 
operation 

Estimated based 
on buildings 
dimensions 

69.38 5.190E-06 0.0015 0.0001 

3 
Steel Rebar / Steel rebar, 
production mix, at plant 

GLO S 
kg 

40 years 
operation 

Estimated, 
considers 150 kg 

rebar / 1 m3 

concrete 

9,019.2 6.748E-04 0.2024 0.0133 

Operation 2015 

1 
Ferric chloride / Iron (III) 
chloride, 40% in H2O, at 

plant/CH U 
kg 40% solution Measured 340,850 0.0255 7.652 0.5044 

2 
Chlorine gas / Chlorine, 
gaseous, membrane cell, 

at plant/RER U 
kg  Measured 24,822 0.0018 0.5572 0.0367 

3 
Sodium chlorite / Sodium 

hypochlorite, 15% in 
H2O, at plant/RER U 

kg 
C=22.5 

%d=1.2g/cm3 

Measured, 
modeled as 

sodium 
hypochlorite 

47,262 0.0035 1.0610 0.0699 

4 

Polyelectrolyte (polyacryl 
amide)/ Polyacrylamide 

{GLO}| production | 
Alloc Rec, U 

kg Polyacril amide Measured 256 1.915E05 0.0057 0.0003 

5 

Quartz sand / Sand 0/2, 
wet and dry quarry, 

production mix, at plant, 
undried, EU-27 S System 

- Copied from ELCD 

kg 
Quartz cristals 
(<0.8 mm), 20 

years service life
Measured 17,280 0.0013 0.3879 0.0255 

 

Activated carbon / 
Activated carbon, 
granular {RoW}| 
activated carbon 

production, granular from 
hard coal | Alloc Def, U 

kg 

Granular 
activated carbon, 
10 years service 

life 

Measured 4,800 0.00036 0.1077 0.0071 

6 

Natural gas / Natural gas, 
high pressure {Europe 
without Switzerland}| 

market group for | Alloc 
Def, U 

m3  Measured 6,757 0.00050 0.1517 0.0100 

7 

Electricity / Electricity, 
high voltage {RO}| 

production mix | Alloc 
Rec, U 

kWh  Measured 796,955 0.0596 17.892 1.179 

8 

Transport / Transport, 
freight, lorry 16-32 metric 

ton, EURO4 {GLO}| 
market for | Alloc Rec, U 

tkm 

Sum of all 
transport 

processes (1417 
km in total) 

Calculated 71,128.12 0.005322 0.10527 1.596 

 
This profile shows that the most important 

contributor to the plant’s impact is electricity 
consumption, followed by chemical consumption, 
while the transport of chemicals, the construction and 
operational phases of the plant only account for minor 
contributions in all impact categories. In order to 
compare impact values among impact categories a 
normalization step was performed by using the 
normalization factors presented in Table 3. The results 

presented in Fig. 3 show that the highest impacts 
appear in water quality-related categories (freshwater 
eutrophication, freshwater eco-toxicity, marine eco-
toxicity) and human toxicity, the major contributor 
being the electricity consumption. These impact 
profiles are consistent with previous results obtained 
for the same treatment facility (Barjoveanu et al., 
2014), albeit a different life cycle impact assessment 
method was used. 



 
Bârjoveanu et al./Environmental Engineering and Management Journal 18 (2019), 2, 513-522 

 

 518

Table 3. ReCiPe 1.13. Midpoint impact categories 
 

No Impact Category Symbol Unit 
Normalization 

values 
(European set)

1 Climate change CC kg CO2 eq 0.0000892 

2 Ozone depletion OD 
kg CFC-

11 eq 
45.4 

3 
Terrestrial 

acidification 
TA kg SO2 eq 0.0291 

4 
Freshwater 

eutrophication 
FE kg P eq 2.41 

5 
Marine 

eutrophication 
ME kg N eq 0.0988 

6 Human toxicity HT 
kg 1,4-DB 

eq 
0.00159 

7 
Photochemical 

oxidant formation 
POF 

kg 
NMVOC 

0.0176 

8 
Particulate matter 

formation 
PMF 

kg PM10 
eq 

0.0671 

9 
Terrestrial 
ecotoxicity 

Ttox 
kg 1,4-DB 

eq 
0.121 

10 
Freshwater 
ecotoxicity 

Ftox 
kg 1,4-DB 

eq 
0.091 

11 Marine ecotoxicity Mtox 
kg 1,4-DB 

eq 
0.115 

12 Ionising radiation IR 
kBq U235 

eq 
0.00016 

13 
Agricultural land 

occupation 
ALO m2a 0.000221 

14 
Urban land 
occupation 

ULO m2a 0.00246 

15 
Natural land 

transformation 
NLT m2 6.19 

16 Water depletion WD m3 0 
17 Metal depletion MD kg Fe eq 0.0014 
18 Fossil depletion FD kg oil eq 0.000643 

 
Data in Figs. 2 and 3 show that Iasi DWTP 

environmental impact depends highly on its water 
productivity and specific electricity consumption. 
Related to this aspect, the structure of the electricity 
mix greatly affects Iasi DWTP environmental profile. 
In general, the environmental performance of this 
plant has the same structure and the same general  

 

contributors as other reports in literature (Ahmadi et  
al., 2016; Ortíz Rodriguez et al., 2016; Zappone et al., 
2014), but a detailed comparison is virtually 
impossible due to major differences in systems 
definitions. With respect to the construction phase, the 
general contribution in the total impact profile is 
insignificant. We may notice in Fig. 2 that 
construction only has a visible contribution in metal 
depletion category (about 30%, which is negligible in 
the normalized profile). Compared to other studies 
(Igos et al., 2014), in our case the construction phase 
has less impact, but this comparison is, again, too 
general as it is based on different systems data. 

 
3.2. Operational plant performance assessment  
 

As discussed above, a different approach was 
adopted in this work for the definition of the functional 
unit. So, rather than focusing on the end product of the 
DWTP, that is treated water, we have carried out a life 
cycle impact assessment considering the operational 
performance of Iasi DWTP and have defined two 
additional functional units considering the specific 
quantity of contaminants removed from raw water. 
These functional units were defined and calculated for 
monthly quantities of total suspended solids and 
organic matter (expressed as TOC) respectively, 
considering the monthly average raw and treated water 
concentrations. 

It should be noted that this “average” approach 
does not capture all concentration variations of these 
contaminants, and thus the impacts presented in the 
next Figures may vary greatly. In Fig. 4 and 5 the 
impact profiles of removing 1 kg of suspended solids 
and 1 kg of organic matter (expressed as TOC) are 
presented. The first observation is that the normalized 
impact structures are similar (also to the one presented 
in Fig. 3 for 1 m3 treated water). This is caused by the 
functional units’ definition and by the way the 
inventory entries (Table 2) were computed using 
contaminants concentrations (considering that 
contaminants are dissolved in the same water volume). 
 

 
 

Fig. 2. General environmental impact of Iasi DWTP (characterization) 
 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

Im
p
ac
t 
sc
o
re
s

Impact categories

Electricity Chemicals Transport Construction



 
Environmental performance evaluation of a drinking water treatment plant: A life cycle assessment perspective  

 

 519

 

 
 

Fig. 3. General environmental impact profile (normalization) 
 

The impact values for various contributors to 
each impact category are different for the two 
functional units, but this stems from the different 
specific contributions of inventory entries relative to 
the functional unit, and it is not due to differences in 
inventory inputs, as the contaminants share the same 
water volume and go through the same treatment 
processes. This causes the similarity of the impact 
structure. In the case of suspended solids removal 
(Fig. 4), beside electricity consumption (which mainly 
contributes to freshwater eutrophication, freshwater 
and marine eco-toxicity and to human toxicity 
categories), there is an important contribution of the 
coagulant use (in the same categories as electricity 
consumption contributes to). In the case of organic 
matter removal (TOC) (Fig. 5), the most important 
contributor is electricity, followed by ferric chloride 
consumption. This approach of investigating 
environmental impacts based on specific contaminant  

removal enabled the comparison of environmental 
performance at removing different contaminants, as 
presented in Fig. 6.  

Fig. 6 depicts the high differences in impact 
scores in various categories and it shows that the 
removal of organic matter (TOC) has impacts with an 
order of magnitude higher than the suspended solids 
removal. This may be explained if we remind that 
removed organic matter is much less than suspended 
solids (while both share the same water volume) and 
for removing one unit of TOC a higher volume of 
water needs to be processed.  

Furthermore, it has to be noted that this 
comparison considers all treatment processes for all 
contaminants and it does not discriminate (at 
inventory level) which contaminant is removed in 
which treatment stage and also how much electricity 
or chemicals are consumed for the removal of a 
specific contaminant.  
 

 
 

Fig. 4. Environmental impacts of removing 1 kg of suspended solids from raw water at Iasi DWTP in 2015 

0.00E+00

2.00E‐05

4.00E‐05

6.00E‐05

8.00E‐05

1.00E‐04

1.20E‐04

1.40E‐04

1.60E‐04

1.80E‐04

2.00E‐04

Im
p
ac
t 
sc
o
re
s

Impact categories

Electricity Chemicals Transport Construction

0

0.0005

0.001

0.0015

0.002

0.0025

0.003

0.0035

0.004

0.0045

0.005

Im
p
ac
t 
p
o
in
ts

Impact categories

2015 kg SS removal Natural gas, Ferric chloride

Chlorine gas Sodium chlorite Polyacrylamide

GAC Transport Quartz Sand

Electricity



 
Bârjoveanu et al./Environmental Engineering and Management Journal 18 (2019), 2, 513-522 

 

 520

 

 
 

Fig. 5. Environmental impacts of removing 1 kg of organic matter (TOC) from raw water at Iasi DWTP in 2015 
 

(a) (b) 
 

Fig. 6. Comparison of environmental performance for TOC and TSS removal (a) impact values 
and (b) % of total impact per category) 

 
Although this approach would have been 

(partially) possible for some inventory entries, and it 
would have generated more precise environmental 
profiles, it would have not been appropriate from an 
operational point of view because all water (which 
contains all contaminants) undergoes all operational 
treatment steps. 

 
4. Conclusions 

 
The life cycle assessment of Iasi DWTP was 

carried out considering its construction and 
operational phases and it showed that the operational 
phase generates considerably higher impacts than the 
construction one. The most important impact 
contributors are electricity consumption followed by 
chemicals consumption, which generates impacts in 
the water-related impact categories (eutrophication 
and eco-toxicity). These results are consistent with 
other studies. 

This work showcased the possibility of 
defining different functional units for evaluating the 
environmental performance of drinking water 
treatment plants by considering the specific 
contaminant removal as a functional unit. Even with 
the limitation of performing the LCA analysis on 
average monthly data reported to the initial and final 
concentration values of the considered contaminants 
(involving high fluctuations of the deriving impacts), 
this study enabled to accurately calculate the 
environmental impacts generated when removing 
specific contaminants from raw water.  

Our study links the removal efficiency of the 
treatment plant for a given contaminant to its 
corresponding environmental impacts. The LCA 
analysis, furthermore shows that the lower the 
contaminant concentration, the higher the 
environmental impacts, which opens new research 
perspectives in using LCA to assess DWTP 
performance, with respect to emerging pollutants.  

0

0.01

0.02

0.03

0.04

0.05

0.06

0.07

0.08

Im
p
ac
t 
p
o
in
ts

Impact categories
2015 kg TOC removal Natural gas, Ferric chloride Chlorine gas

Sodium chlorite Polyacrylamide GAC Transport

Quartz Sand Electricity

0

0.01

0.02

0.03

0.04

0.05

0.06

0.07

0.08

Im
p
ac
t 
p
o
in
ts

1 kg TOC removal 1kg ss removal

0%

20%

40%

60%

80%

100%

Im
p
ac
t 
p
o
in
ts

1kg ss removal 1 kg TOC removal



 
Environmental performance evaluation of a drinking water treatment plant: A life cycle assessment perspective  

 

 521

Acknowledgements 
This work was supported by a grant of the Romanian 
Ministry of Research and Innovation, CCCDI-UEFISCDI, 
project number 26PCCDI/01.03.2018, “Integrated and 
sustainable processes for environmental clean-up, 
wastewater reuse and waste valorization” 
(SUSTENVPRO), within PNCDI III. 
The support of SC Apavital SA Iasi, the regional water 
operator is also acknowledged. 
 
References  
 
Ahmadi A., Tiruta-Barna L., Benetto E., Capitanescu F., 

Marvuglia A., (2016), On the importance of integrating 
alternative renewable energy resources and their life 
cycle networks in the eco-design of conventional 
drinking water plants, Journal of Cleaner Production, 
135, 872-883.  

Amini A., Kim Y., Zhang J., Boyer T., Zhang Q., (2015), 
Environmental and economic sustainability of ion 
exchange drinking water treatment for organics 
removal, Journal of Cleaner Production, 104, 413-421.  

Amores M.J. Meneses M., Pasqualino J., Antón A., Castells 
F., (2013), Environmental assessment of urban water 
cycle on Mediterranean conditions by LCA approach, 
Journal of Cleaner Production, 43, 84-92. 

Barjoveanu G., Comandaru I.M., Rodriguez-Garcia G., 
Hospido A., Teodosiu C., (2014), Evaluation of water 
services system through LCA. A case study for Iasi 
City, Romania, The International Journal of Life Cycle 
Assessment, 19, 449-462.  

Barrios R., Siebel M., van der Helm A., Bosklopper K., 
Gijzen H., (2008), Environmental and financial life 
cycle impact assessment of drinking water production 
at Waternet, Journal of Cleaner Production, 16, 471-
476.  

Bonton A., Bouchard C., Barbeau B., Jedrzejak S., (2012), 
Comparative life cycle assessment of water treatment 
plants, Desalination, 284, 42-54.  

Capitanescu F., Rege S., Marvuglia A., Benetto E., Ahmadi 
A., Gutiérrez T.N., Tiruta-Barna L., (2016). Cost versus 
life cycle assessment-based environmental impact 
optimization of drinking water production plants, 
Journal of Environmental Management, 177, 278-287.  

Corominas L., Foley J., Guest J.S., Hospido A., Larsen H.F., 
Morera S., Shaw A., (2013), Life cycle assessment 
applied to wastewater treatment: State of the art, Water 
Research, 47, 5480-5492.  

EC Directive, (1998). European Council Directive 98/83/EC 
of 3 November 1998 on the quality of water intended 
for human consumption, Official Journal of the 
European Union, L330/32, 5.12.1998, Brussels.  

Friedrich E., Buckley C., (2002), Life-Cycle Assessment as 
an Environmental Assessment Tool in the Water 
Industry, Biennial Conference of the Water Institute of 
Southern Africa (WISA), Durban, 19-23 May, South 
Africa. 

Garfí M., Cadena E., Sanchez-Ramos D., Ferrer-Marti I., 
(2016), Life cycle assessment of drinking water: 
Comparing conventional water treatment, reverse 
osmosis and mineral water in glass and plastic bottles, 
Journal of Cleaner Production, 137, 997-1003.  

Godskesen B., Hauschild M., Rygaard M., Zambrano K., 
Albrechtsen H.J., (2013), Life-cycle and freshwater 
withdrawal impact assessment of water supply 
technologies, Water Research, 47, 2363-2374.  

 

Hajibaei, M., Nazif, S., Tavanaei, F., (2018) Life Cycle 
Assessment of Pipes and Piping Process in Drinking 
Water Distribution Networks to Reduce Environmental 
Impact, Sustainable Cities and Society, 43, 538-549. 

Igos E., Dalle A., Tiruta-Barna L., Benetto E., Baudin I., 
Mery Y., (2014), Life Cycle Assessment of water 
treatment: What is the contribution of infrastructure and 
operation at unit process level?, Journal of Cleaner 
Production, 65, 424-431.  

ILCD Handbook, (2010), ILCD Handbook: General guide 
for Life Cycle Assessment -Detailed guidance. On line 
at: https://publications.europa.eu/en/publication-
detail/-/publication/78e153d6-2f1f-468d-9808-
7e42ef665899/language-en 

ISO 14040, (2006), ISO 14040:2006(en) Environmental 
management — Life cycle assessment — Principles 
and framework. On line at: 
https://www.iso.org/obp/ui/#iso:std:iso:14040:ed-
2:v1:en.Jeswani H.K., Gujba H., Brown N.W., Roberts 
E.P.L., Azapagic A., (2015), Removal of organic 
compounds from water: Life cycle environmental 
impacts and economic costs of the Arvia process 
compared to granulated activated carbon, Journal of 
Cleaner Production, 89, 203-213.  

Lemos D., Dias A.C., Gabarrell X., Arroja L., (2013), 
Environmental assessment of an urban water system, 
Journal of Cleaner Production, 54, 157-165.  

Loubet P., Roux P., Loiseau E., Bellon-Maurel V., (2014), 
Life cycle assessments of urban water systems: A 
comparative analysis of selected peer-reviewed 
literature, Water Research, 67, 187-202. 

Loubet P., Roux P., Bellon-Maurel V., (2016a), WaLA, a 
versatile model for the life cycle assessment of urban 
water systems: Formalism and framework for a 
modular approach, Water Research, 88, 69-82. 

Loubet, P., Roux, P., Guérin-Schneider, L., Bellon-Maurel, 
V., (2016b) Life cycle assessment of forecasting 
scenarios for urban water management: A first 
implementation of the WaLA model on Paris suburban 
area, Water Research, 90, 128-140.  

Lundie S., Peters G.M., Beavis P.C., (2004), Life Cycle 
Assessment for Sustainable Metropolitan Water 
Systems Planning, Environmental Science & 
Technology, 38, 3465-3473.  

Mery Y., Barna L., Baudin I., Benetto E., Igos E., (2014), 
Formalization of a technical procedure for process 
ecodesign dedicated to drinking water treatment plants, 
Journal of Cleaner Production, 68, 16-24. 

Ortíz Rodriguez O.O., Villamizar-Gallardo R.A., García 
R.G., Rodriguez O.O.O., Villamizar-Gallardo R.A., 
García R.G., (2016), Life cycle assessment of four 
potable water treatment plants in northeastern 
Colombia, Ambiente e Agua - An Interdisciplinary 
Journal of Applied Science, 11, 268.  

Piralta K.R., Ariaratnam S.T., Cohen A., (2012), Estimation 
of CO2 emissions from the Life Cycle of a potable water 
pipeline project, Journal of Management in 
Engineering, 28, 22-30; 

Prouty C., Zhang, Q., (2016), How do people’s perceptions 
of water quality influence the life cycle environmental 
impacts of drinking water in Uganda?, Resources, 
Conservation and Recycling, 109, 24-33.  

Sanjuan-Delmás D., Petit-Boix A., Gasol C.M., Farreny R., 
Villalba G., Suarez-Ojeda M.E., Gabarrell X., Josa A., 
Rieradevall J., (2015), Environmental assessment of 
drinking water transport and distribution network use 
phase for small to medium-sized municipalities in 
Spain, Journal of Cleaner Production, 87, 573-582.  

 



 
Bârjoveanu et al./Environmental Engineering and Management Journal 18 (2019), 2, 513-522 

 

 522

 
Teodosiu C., Barjoveanu G., Robu B., Ene S.A., (2012), 

Sustainability in the water use cycle: challenges in the 
Romanian context, Environmental Engineering and 
Management Journal, 11, 1967-2000. 

Vakilifard N., Anda M., A Bahri P., Ho G., (2018), The role 
of water-energy nexus in optimising water supply 
systems – Review of techniques and approaches, 
Renewable & Sustainable Energy Reviews, 82, 1424-
1432.  

 
Zappone M., Fiore S., Genon G., Venkatesh G., Brattebø H., 

Meucci L., (2014), Life cycle energy and GHG 
emission within the turin metropolitan area urban water 
cycle, Procedia Engineering, 89, 1382-1389. 

WHO, (2011), World Health Organization: Guidelines for 
drinking-water quality - 4th ed. On line at: 
http://www.who.int/water_sanitation_health/publicatio
ns/2011/9789241548151_toc.pdf. 

 
 

 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


